KORTEKS

Table 1: 1ISO 105 B0O2 TEST RESULTS

Colors Test Results
UV NAVY 001 7
UV NAVY 002 8
UV BLUE 001 7-8
UV RED 001 7- 8
UV CLARET RED 002 8
UV GREEN 001 8+
UV GREEN 002 7
UV GREEN 003 8+
UV GREY 001 7+
UV GREY 002 6
UV ORANGE 001 8
UV YELLOW 001 8+
UV YELLOW 002 6
UV BEIGE 001 6+
UV BEIGE 002 6+

Test Standard: SO 105 BO2

Condition Time: 1000 hours

Test Sample: 330 dtex 96 filament, semi dull, Texturized polyester fibre
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